
This Official Notice of Sale does not alone constitute an invitation for bids on the Bonds but is merely notice of the sale of the 

Bonds described herein.  The invitation for bids is being made by means of this Official Notice of Sale, the Official Bid Form 

attached hereto and the Preliminary Official Statement.  Information contained in this Official Notice of Sale is qualified in its 

entirety by the detailed information contained in the Official Statement. 

 

OFFICIAL NOTICE OF SALE 

 

$25,850,000* 

CITY OF LIBERTY HILL, TEXAS 

(A political subdivision of the State of Texas located within Williamson County) 

WASTEWATER TREATMENT FACILITY REVENUE BONDS, SERIES 2026 

 

Bids Due:  Wednesday, January 28, 2026 at 10:00 A.M., CST 
[...]
with Bonds held for the accounts of customers in bearer form or registered in “street name,” and will be the responsibility of such 

Participant and not of DTC, the Paying Agent/Registrar, or the City, subject to any statutory or regulatory requirements as may be 

in effect from time to time.  Payment of redemption proceeds, distributions, and dividend payments to Cede & Co. (or such other 

nominee as may be requested by an authorized representative of DTC) is the responsibility of the City or the Paying 

Agent/Registrar, disbursement of such payments to Direct Participants will be the responsibility of DTC, and disbursement of such 

payments to the Beneficial Owners will be the responsibility of Direct and Indirect Participants.  

 

DTC may discontinue providing its services as depository with respect to the Bonds at any time by giving reasonable notice to the 

City or the Paying Agent/Registrar.  Under such circumstances, in the event that a successor depository is not obtained, certificates 

are required to be printed and delivered.  

 

The City may decide to discontinue use of the system of book-entry-only transfers through DTC (or a successor securities 

depository).  In that event, certificates will be printed and delivered to DTC. 

 

The information in this section concerning DTC and DTC’s book-entry system has been obtained from sources that the City believes 

to be reliable, but neither the City nor the Initial Purchaser take any responsibility for the accuracy thereof. 

 

USE OF CERTAIN TERMS IN OTHER SECTIONS OF THIS OFFICIAL STATEMENT.  In reading this Official Statement it should be 

understood that while the Bonds are in the Book-Entry-Only System, references in other sections of this Official Statement to 

Owners should be read to include the person for which the Participant acquires an interest in the Bonds, but (i) all rights of 

ownership must be exercised through DTC and the Book-Entry-Only System, and (ii) except as described above, notices that are 

to be given to Owners under the Ordinance will be given only to DTC.   

 

Information concerning DTC and the Book-Entry-Only System has been obtained from DTC and is not guaranteed as to accuracy 

or completeness by, and is not to be construed as a representation by the City or the Initial Purchaser. 



 14 

 

PAYING AGENT/REGISTRAR . . . The initial Paying Agent/Registrar is BOKF, NA, Dallas, Texas.  In the Ordinance, the City retains 

the right to replace the Paying Agent/Registrar.  The City covenants to maintain and provide a Paying Agent/Registrar at all times 

until the Bonds are duly paid and any successor Paying Agent/Registrar shall be a commercial bank or trust company or financial 

institution or other entity duly qualified and legally authorized to serve as and perform the duties and services of Paying 

Agent/Registrar for the Bonds.  Upon any change in the Paying Agent/Registrar for the Bonds, the City agrees to promptly cause 

a written notice thereof to be sent by the new Paying Agent/Registrar to each Owner of the Bonds by United States mail, first-class, 

postage prepaid, which notice shall also give the address of the new Paying Agent/Registrar. 

 

TRANSFER, EXCHANGE AND REGISTRATION . . . In the event the Book-Entry-Only System should be discontinued, the Bonds may 

be transferred and exchanged on the registration books of the Paying Agent/Registrar only upon presentation and surrender to the 

Paying Agent/Registrar and such transfer or exchange shall be without expense or service charge to the Owner, except for any tax 

or other governmental charges required to be paid with respect to such registration, exchange and transfer.  Bonds may be assigned 

by the execution of an assignment form on the respective Bonds or by other instrument of transfer and assignment acceptable to 

the Paying Agent/Registrar.  New Bonds will be delivered by the Paying Agent/Registrar, in lieu of the Bonds being transferred or 

exchanged, at the designated office of the Paying Agent/Registrar, or sent by United States mail, first-class, postage prepaid, to the 

new Owner or his designee.  New Bonds registered and delivered in an exchange or transfer shall be in any integral multiple of 

$5,000 for any one maturity and for a like aggregate principal amount as the Bonds surrendered for exchange or transfer.  See 

“Book-Entry-Only System” herein for a description of the system to be utilized initially in regard to ownership and transferability 

of the Bonds. 

 

LIMITATION ON TRANSFER OF BONDS CALLED FOR REDEMPTION . . . In any circumstance, neither the City nor the Paying 

Agent/Registrar shall be required (i) to make any transfer or exchange during a period beginning at the opening of business fifteen 

(15) days before the day of the first mailing of a notice of redemption of bonds and ending at the close of business on the day of 

such mailing, or (ii) to transfer or exchange any Bonds so selected for redemption when such redemption is scheduled to occur 

within thirty (30) calendar days.  

 

RECORD DATE FOR INTEREST PAYMENT . . . The record date (“Record Date”) for determining the person to whom interest is 

payable on any interest payment date means the fifteenth (15th) day of the month preceding a scheduled interest payment. 

 

In the event of a non-payment of interest on a scheduled payment date, and for thirty (30) days thereafter, a new record date for 

such interest payment (a “Special Record Date”) will be established by the Paying Agent/Registrar, if and when funds for the 

payment of such interest have been received from the City.  Notice of the Special Record Date and of the scheduled payment date 

of the past due interest (“Special Payment Date,” which shall be fifteen (15) days after the Special Record Date) shall be sent at 

least five (5) business days prior to the Special Record Date by United States mail, first class postage prepaid, to the address of 

each Holder of a Bond appearing on the registration books of the Paying Agent/Registrar at the close of business on the last business 

day next preceding the date of mailing of such notice. 

 

AMENDMENTS TO THE ORDINANCE . . . The City has reserved the right to amend the Ordinance without the consent of any Owner 

to (i) add to the covenants and agreements of the City in this Ordinance contained, other covenants and agreements thereafter to be 

observed, grant additional rights or remedies to the Owners, or to surrender, restrict, or limit any right or power herein reserved to 

or conferred upon the City; (ii) make such provisions for the purpose of curing any ambiguity, or curing, correcting, or 

supplementing any defective provision contained in this Ordinance, or in regard to clarifying matters or questions arising under 

this Ordinance, as are necessary or desirable and not contrary to or inconsistent with this Ordinance and which shall not adversely 

affect the interests of the holders of the Parity Bonds; or (iii) modify any of the provisions of this Ordinance in any other respect 

whatsoever, provided that (A) such modification shall be, and be expressed to be, effective only after all Parity Bonds outstanding 

at the date of the adoption of such modification shall cease to be outstanding and (B) such modification shall be specifically referred 

to in the text of all Additional Parity Bonds issued after the date of the adoption of such modification.  

 

The Ordinance further provides that the Owners of outstanding Parity Bonds aggregating in principal amount 51% of the 

outstanding aggregate principal amount of the then outstanding Parity Bonds shall have the right from time to time to approve any 

amendment not described above if it is deemed necessary or desirable by the City; provided, however, that without the consent of 

the Owners of all outstanding Parity Bonds at the time outstanding, no amendment may be made for the purpose of: (i) making any 

change in the maturity of any of the outstanding Parity Bonds; (ii) reducing the rate of interest borne by any of the outstanding 

Parity Bonds; (iii) reducing the amount of the principal of payable on any outstanding Parity Bonds; (iv) modifying the terms of 

payment of principal or of interest on outstanding Parity Bonds, or imposing any condition with respect to such payment; (v) 

affecting the rights of the Owners of less than all of the Parity Bonds; or (vi) changing the minimum percentage of the principal 

amount of the Parity Debt necessary for consent to such amendment (see “APPENDIX C – Selected Provisions of the Ordinance”). 

 

PURPOSE . . . Proceeds from the sale of the Bonds will be used for the purpose of (i) financing Capital Improvements to the 

Wastewater Treatment Facility, including the acquisition of land necessary therefore, and (ii) paying the costs of issuance of the 

Bonds.  See “THE WASTEWATER TREATMENT FACILITY.” 

 

  



 15 

SOURCES AND USES OF PROCEEDS . . . The proceeds from the sale of the Bonds will be applied approximately as follows: 

 

 

Sources:

Principal $

Net Reoffering Premium

Total Sources $

Uses:

Deposit to Bond Proceeds Account $

Deposit to Interest and Sinking Fund Account

Underwriters' Discount

Costs of Issuance 

Total Uses $

 
 

 

THE WASTEWATER TREATMENT FACILITY 

 

WASTEWATER TREATMENT FACILITY . . . The City acquired the original Wastewater Treatment Facility from the Lower Colorado 

River Authority in 2012.  The proceeds of the Series 2012 Bonds were used to purchase the original facility.  The Series 2015 

Bonds and the Series 2019 Bonds added Capital Additions to the original facility.  The Series 2022 Bonds completed the Capital 

Additions initially constructed with the proceeds of the Series 2019 Bonds.  Phase 1 of the City’s current MBR Wastewater 

Treatment Facility began operating in late 2018, providing additional capacity to support the City’s growing population.  Phase 1, 

0.800 MGD was intended to be in use with the SBR 0.400 MGD, equaling 1.200 MGD.  Phase 2, 1.200 MGD began in 2020 and 

completed in late 2021 which then, per 2018 mediated settlement, the city decommissioned the SBR plant permanently.  That total 

capacity was then 2.000 MGD at the end of 2021.  Phase 3, 2.000 MGD, began in March of 2022 and had substantial completion 

late January, 2025.  This expansion gave the SFWWTP a combined capacity of 4.000 MGD.  The SBR had no upgrades to be in 

use and had minor repair to the basin walls to be utilized in emergencies as an equalization basin only.  The current plant is operating 

at an average daily flow of 2.444 MGD of raw wastewater influent. 

 

The City is committed to ensuring its systems operate at the highest level, and the new plant uses Membrane Batch Reactor 

(“MBR”) technology with an ultraviolet (“UV”) disinfection process rather than chlorination.  MBR is the leading industry practice 

for municipal and industrial wastewater treatment. 

 

Wastewater enters the influent collection structure and is then sent through the MBR headworks and treatment trains of the plant.  

The headworks consist of an automatic mechanical rake screen with grit and grease removal with rotary fine screens downstream 

of the mechanical rake screen.  An aerobic sludge basin and a centrifuge dewatering machine is used to remove wastes.  The treated 

wastewater then passes into a channel where it receives UV disinfection treatment and then is pumped to the City's permitted 

discharge point/outfall at the South San Gabriel River. 

 

Environmental Impact and Protection.  The City’s Wastewater Treatment Facility is regulated by the Texas Commission on 

Environmental Quality (“TCEQ”).  As part of TCEQ’s protocol, regular inspections are conducted and the City is responsible for 

reporting any issues or violations that may occur. 

 

The operation of a wastewater treatment plant, especially an MBR, is complex, and mechanical issues sometimes occur 

unexpectedly.  The City uses a SCADA control system for the treatment plant, which allows the City to monitor the plant remotely 

but NOT operate remotely.  Various data points come into a central hub, and the system will provide an alarm if there is an issue. 

 

TPDES Permit.  The City filed an application for renewal of its Texas Pollutant Discharge Elimination System Permit (“TPDES 

Permit”) for the Wastewater Treatment Facility with the TCEQ in 2018.  The existing TPDES Permit allows the City to discharge 

4.0 Million Gallons per Day (“MGD”) of treated effluent in its final phase of the permit.  The final phase of the contested permit 

was issued approximately April of 2024.  The expiration of the final phase of the issued permit will expire in March of 2028.   

  



 16 

TABLE 1 – WASTEWATER USAGE (MILLIONS OF GALLONS AS OF 9-30-2025) 

 

Fiscal

Year Millions of Gallons Net Available

Ended Average Monthly Total for Debt

9/30 Daily Average Usage Service

2020 0.909 27.630 331.558 5,235,917$   

2021 1.177 35.961 431.528 7,689,174     

2022 1.480 45.021 540.252 7,534,624     

2023 1.875 57.313 687.758 8,167,750     

2024 2.160 67.282 807.384 9,262,453     

   2025
(1)

2.437 74.119 889.425 9,641,888      
____________ 

(1) Unaudited. 

 

 

TABLE 2 – TEN LARGEST WASTEWATER CUSTOMERS (AS OF 9-30-2025) 

 

 

 

Type of  Wastewater Wastewater

Customer Industry Revenue Revenue

Taylor Morrison Homes Builder 130,993$        1.09%

Liberty Hill High School School 29,385           0.24%

San Gabriel Ridge Properties Retail 21,157           0.18%

Liberty Hill ISD School 14,029           0.12%

Kaufman Multifamily Part MF 164,106          1.36%

TCF Larkspur LP dba Casagave at Larkspur MF 154,381          1.28%

River Junction LLC MF 139,788          1.16%

River Junction LLC MF 60,172           0.50%

LarkSpur Elementary School c/o Leander ISD School 14,703           0.12%

Liberty Hill ISD School 9,802             0.08%

Total 738,516$        6.13%

 
 

TABLE 3 – MONTHLY WASTEWATER RATES (AS OF 9-30-2025) 

 

Residential: In-City Out-of-City

Flat Rate per month per LUE 66.65$     72.36$        

Commercial:

Flat Rate per month per LUE 81.68$     102.11$      

 
 

 

 

 

 

 

 

 

(THE REMAINDER OF THIS PAGE LEFT INTENTIONALLY BLANK) 

  



 17 

DEBT INFORMATION 

 

TABLE 4 – WASTEWATER TREATMENT FACILITY DEBT SERVICE REQUIREMENTS 

 
Fiscal

Year Total System

Ending Revenue Debt

9/30 Principal Interest Total Principal Interest Total Service

2026 2,145,000$       1,852,845$      3,997,845$        1,100,000$       692,924$         1,792,924$       5,790,768$        

2027 2,225,000         1,770,220        3,995,220          555,000            1,237,500        1,792,500         5,787,720          

2028 2,315,000         1,684,206        3,999,206          585,000            1,209,750        1,794,750         5,793,956          

2029 2,405,000         1,594,415        3,999,415          615,000            1,180,500        1,795,500         5,794,915          

2030 2,495,000         1,500,734        3,995,734          645,000            1,149,750        1,794,750         5,790,484          

2031 2,595,000         1,403,320        3,998,320          675,000            1,117,500        1,792,500         5,790,820          

2032 2,710,000         1,287,753        3,997,753          710,000            1,083,750        1,793,750         5,791,503          

2033 2,550,000         1,171,638        3,721,638          745,000            1,048,250        1,793,250         5,514,888          

2034 2,655,000         1,065,863        3,720,863          780,000            1,011,000        1,791,000         5,511,863          

2035 2,765,000         955,475           3,720,475          820,000            972,000           1,792,000         5,512,475          

2036 2,885,000         840,225           3,725,225          865,000            931,000           1,796,000         5,521,225          

2037 3,005,000         719,713           3,724,713          905,000            887,750           1,792,750         5,517,463          